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HEAT LOG 00918
LIQUID HELIUM TANK
FEED BOXF
Item Part No |Description Qty  |Unit |PoNo [Heat No
3041 8S-5A240 3/8"PL x 55.45" x 42.50" Hot Rolled
251574-1 1251106 |Annealed & Pick L 1|EA (008640 818354
304LSS-SA479 3" OD Rnd Bar x 1.25" Annealed & :
251574-2 1251898  |Pickled 4|EA 008608 | DY0155A
304L.SS8-SA276/SA479 1"x4" Bar x 55.43" long Hot
251574-4 |25102 |Rolled Annealed 1{EA (008678 233636
304L.SS-8A276/SA4791"x3" Bar x 55.43" long Hot
1251574-5 1251103 |Rolled Annealed 1]EA 1008678 288340
251574-6 251104  |304L.SS-SA240 3/4" per Sketch LBL-251104 1|EA [008640 02F3
251574-8 1251107 |304LSS-SA240 3/8" PL to Sketch LBL-251107 5/EA |008640 817467
251574-9 251108 |304LSS-SA240 1/4"PL to Skelch LBL-251108 4/EA 008640 819785
251574-10 |251109  |304LSS-SA240 1/4"PL to Sketch LBL-251109 4|EA 008640 819785
304LSS-5A479 2" OD Rnd Bar x 1.44" Annealed &
251574-11 |25M860 |Pickled o _ 4/EA 008608 150467
304LSS-SA479 2.25" Sq Bar x5.13" Annealed &
251574-20 1251899  |Pickied B 2|EA 1008609 B5802
251574-21 1251907 |304L.SS-SA269 2.50" OD x 065" w Tube 6.5/IN 1008678 731741
251574-22 1251908 304LSS-SA312 1/2" SCHS5 Pipe _275[IN /008678 KC88
251574-23 1251909  |304L.SS-SA269 1" OD x.065" w Tube N 11/IN 1008678 898613
251574-25 1251115  |304LSS-SA240 1"PL Sketch LBL-251115 1|EA 1008640 602194
304LSS-SA511 Seamless Mech.Tubing 6" OD x .25"
251574-26 1251110 w Tube o 2(FT 1008712 412340
304L.S5-SA240 3/8"PL x 55.45" x 35" Hot Rolled
251574-30 (251105 |Annealed & Pickled L 1]EA |008640 821424
251574-31 |25I576  |304LSS-SA240 1"PL to Sketch LBL-25H15 1|EA |008640 602194
3041.55-SA479 1.5" x2.5" Bar x 3.25"Hot Rolled
251574-32 1251900 )Annealed & Pickld 2|EA 1008609 B5802
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CERTIFIED MATERIAL TEST REPORT

{Incorporated)
ONE SANDMEYER LANE » PHILADELPHIA, PA 189118-359g

B00-523-3663 ¢« FAX 215-B877-1 430 o www.SandmeyerSteel.com

Family Owned and Managed —
Making Stainless Steel and Nickel Alloy Flate Products
: Since 1952

CERTIFICATE OF TEST
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* Tensije * Tlung Rifdness
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CERTIFIED MATERIAL TEST REPORT -
SSC ORDER N,

SANDMEYER STEEL CoOMPANY
‘ {Incorporated)

ONE =-.'5315«1\1l'.'.”\/IEYEF:I LANE » leLADELpHIA, PA 1911 5-359g
800-523-3663 ¢ FAX 215-B77-1430 e www.SandmeyerSteel.com

Family Owned and Managed —

Making Stainless Steel and Nickel Alloy Plate Products
: Since 1952

CERTIFICATE OF TEST

‘s WIOIZETITY THAT THI o4 AL AMALYEIZ
- TIzT 2 OAFFEARINS
ooy tEel
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QUALITY CONTROL DEPARTMENT
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CERTIFIED MATERIAL TEST REPORT .
SSC ORMNDER MO ’

SANDMEYER STEEL COMPANY
' ‘ (incorporated)

ONE SANDMEYER LANE PHILADELPHIA, PA 19116-35g8
BOO-523-3663 « FAX 215-877-1 430 » www.SandmeyerSteel.corm
\

Family Owned and Managed —
Making Stainless Steel and Nickel Alloy Plate Products
- ' Since 1952

.

CERTIFICATE OF TEST

[ I TPl

SANDMEYER STECI COMPANY
USTOMER ORDER NG~ - F7 ¢ 7 T N - S-SR
o QUALITY CONTROL DEPARTMENT
NDATE: - -

e | N Gt oma LT T T T s
PARDE: C en n ‘ SPECIFICATION: = ~770 F2-123 71 R IHEAT NO R
e . _DESCAPTION T
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061272008 FRI 15:02 FAX
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ORDER O436011/007 sSON 222793

AHTR TO:

ALM. CALTLL METALS
L4001 ORANGE AV .
210 830- 400

PARAMOUNT CA

12/17/02

GRADE 301L/304
Udeg
thip Condition a

Total Buundles 1

AMS 5039, scavg

ASME SALlB2 EQL AQ2

ASME 5A479 EQL

ASTM A192 01A EX P 6.3

ASTM AZ76 OOA

ASTM AgH4 00

AIST 3041, yNs 530103, 8AES106403
MM CASTLE 3304-97 REV 22

5“0L ANNEALED @ 1900 F MIN. WQ
NO WELD QEpALR

Test Coudition

20723
YOUR ORLER & DATE
CUSTH CASTLEOL
ITEM DESCRIPTION
30aL CFA RND EBAR 3 7D
_'——'"_-m--_n-—._._‘_

SON Weight

- - MECHANICAL & OTHER TESTS
A

dioos/006

it‘a"'

LA
S0 ooy
Cantoringy

RS89y

CERTLELCATTON *

BOL ClL7823 TAG 14978Lp 12/17/02

__mﬁ____;___u-_q_q__---.._

{lountry of Melt
Country of Mfg. -

2154

SPECIFICATYONS
AMS 0Q-5-763
ASME SA193 BB E01 A02 Ex ? 6.3
ASTM R182-01
ASTM A262 98 [RACTICE E
ASTM A473 01
DIN S0049/EN 10204 2 .11
FED STD QQ-5-%63F
WESTINGHOUSE 10705DH
WATER QUENCREL
FREE OF MERCUEY CONTAMINATTION

Hardness as shipped HEB 178 Hardness as tegrec HR 178
Hardness as ¢hipped HRE u7 Hardness ag tastec HRD 87
LGrain sisa 7.0 Tensile strength,¥ST (Mpa) 85.0 ( 586)
Micro OK 0.2% Yield Strngtk, KSI(MPa) 32.6 { 228)
Lintergranular corromion OK
Macro (6714 Eluongation % in 4T 57.9
Reduction of area & 77 .6
----------------------------- - CHEMICAL COMPOSITION e TP,
Carban (c} 019 Manganese (Mn}) 1.g10
Fhosphorus (P ) 023 Sulphur (8} 026
filicon (51 .430 Chromium (Cr) 18.180
Nickel (N1i) 8.390 Coebalt {Co) 130
Topper (Cu} .330 Moly {Mo) RESY
Nikrogen N ) .08a Columbium {Ch) no49
Titanium {ri} .004 Aluminum {ALl) 0021
Tin {(5n} . 008 Ceriam (Ce) 007
Columbium/ . 000 .000
Tantalum (Ch+Ta) -003 .000
Iron {Fe) Balance
Melt Practjce EAF
Refining Pracrice ROD
De-long Ferrite 6.5
Knowingly & willfully [alsifying er concealing a macerial aet on this form,

or making falge,

herein could constitute a fel

We: horeby

thig reporc are COrreCl as con

CASTLE METALS-1A

cextify that the chemical analygig and/or test resultcs
tatned in the recoxds of the company,

fictitious or Fraudulent statements or representations
ony punishable undar faderal statutes.

shown in

M.F. Marcanic, -ality Manager

DATE REC'D o520~ 2D

Jolaine.  RECD FAOM_SN~yveisve., F/W .
e Y. APPROVED RY _ S e W ’
~,Ac__u//€//SEfZ\E -

g mSé?é‘béS.éééutu

' SULAN 3T1LsHD "dee:gn 2n 1e oeg




JUN-12-2003 THU 02:49 PM TEK MIDWEST FAX NO. 708 430 0147 P,

S /rem a5Ti02 Looo 8678 /47—7/0 \
: TEST REPORT _ 5 2 #
"~ Acciaierie AR /7
EN 10204-2.2 - 02;4
Valbruna ... ‘
18100 VICENZA (Aalia] - Vigle del's Solena, 75 . N _ 5847712001 :2 : : -
RSL 10 2~
Buyer: VALERUNA CORP. Suyers F.o. No; 112-1888 / STOCK
USA  OAKLAND NJ 07436 Ml Order No: 01 E 48764 .27 Packiig List No: 2001/ 1 {763.p
1 .,
Daivary Conalton: COND.A,PICKLED '
Sze:  FLAT 7 4 1* ) Qy.Lba.; 2368 Heat Paint:
T SPECIFICATION
ASME (1) SA479,98,330400/03 A ASTM AZ76,20004, 330400003 A ASTM A479,2000,S30400/03 A
QQ-5-763,F,304/304L,A  ASTM A262,38,PRACTICE E ASTM ‘A484,2000,,
(1} SECTION || PART A 98 EQITION THRU 0¢ ADD.
] c S _
Hpat o / ¢ Mn p s 3 i Gr Ma Cu
233838 0.018 1.54 0.028 0.027 0.49 8.14 18.95 0.50 0.61 |
L.
T Co - 50 N ]
B 009 | 0.080 | B
MECHANICAL PROPERTIES o o
18 YS 0.2% E RA HAfoESS A3
sl kal % % AN A | nontas 3
62 54 46 |58 189 189
_
MECHANICAL CAPABILITIES FOR [
HEAT TREATED CONDITION

OTHER TEST(S) and/or HEQUIHEMENTS :

Materiaiis free lrom contamfnauon by mercury
Malerlal i3 80iytian hea! Ireated frea from continuous carbide network,

Enr:;‘a;:; z?;xmf N:siy ;y ?:r lcs).sh { water \\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\

o

No welding or weld repatr. Lt @3
Micro and mecro etch rsst OK TRACE

Mada in laly

Intergranular corroslon test per ASTM A262,98,pract, E: OK.

Melting process : E+AQD

£

. ] Cuakty g ’ Inapector
Vicenza, 20/12/2001 . M TO cer J1r O LATrLW
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VAT g

NALZWERKE
EINSAL GMBH

OF 103 #40 32%

Walrwerke Eiredl OMoH, - Pognacn 20 - ST Machrodl (W e
TR STt DroR - Pounacn 20 GATH4 Nachiodt (W et

AbnehmeprUfreugnia 3.1.R
nach DIN EN 10204
Ingpection certificate
Certificat de vecept!ion

031199
-

12097 7 29

-

:::g_':; oipvY?181

Ho oe Coatrnanae

Zaloren day Workuuchnr-undlg,n
WRpECI s g

..T-u‘:.m"q @ Mnn‘orumn
. » (weg)
Qewicht kg .
Tt | Fes Aomessung mun ! | Py orae
NG Rat IO 3
Kipex | e
219122 74,200 x 25,409( mn flat -, J 11.944 5.418 10
3 x 12-9 S
Werkstof:Nr, Lo -Normbe,
i 8 1.4399 e o AIST 304,304
Unroadigumgen | Steel bars AIBI304/L hot rolled,pIN i0i7, tol.acc.to ASTM A
u&?fiw 484.quench..pickL.,xtrdight.,bars of 3658~4267mm*arls.shorts
Proasy

fr. 3o%0 mm unt.foX (12~14'+ghortg fr.io'unt.io%),otherw.ac:
to ASTH AZ74-94, 0pg 763 F Cond.A,a5TM A 193-97a EB, A320-97
BB, Ad7orna79 Y7a, ALB2/A187 PTc,ASHME SA 193/98,BA I20/985,

SA AT9/8n 479 APT.BA 182/8a 182 M9y, Intever.corr., tast acc.ta

ASTHM ARLL, Prac E:0.k.,AMSS539 AMSS447 ©, [hs ec.cert.Engl.
m*ﬁ—ﬁl—*_ﬂﬁ__»j_*___
Sc¢hmalzan-Ny, wal
< . " Chemische tm;m«mm:m‘
28(3:_540 017 IBT .43 MM L, 7% P 027 0323 |CR 18, =9
I.nlv;l-,:&‘m T e
Emmetee= INY 10,7 MG .31 Co L0707 N
) Praba: Sueckgrenz 1%-Det- Zuheati gl Cehnung Kinsohndrung O
TeaMo, Yt Poind arene Tanake gt Blongation Asduction o Aray
Erta-No Latvw o adon 1% Poiry Adeiatanoe i m AlGngemany
% Lt dipc
'C
Rpd,2 Ap 1o Am ASO p
vl Nime  x T N _“:""l_‘
psi pst
43067 84674 69,0 68,0
T Hilrte/ tertnaeas Ourpsd h‘lrm-bclw\dlung.’m-:mmrw-—n Tarmo
Scolution snned led 1050 Grad ¢
uenched., No weld repair,
HE ASTH-9rain slze: b1
148,0 Bomarkung i/ remaa e guss

S DN 43014 b matdrisy
Es wirg bestdiigt, dan

Lnf-rbedngunq entsprichL
Tha Ouis COrREDOnC I th, fusameniy menkaned,

fa wurde maschinel ersialt und lst gem) EN 10204

Lb vraan
Oas’ Zo

ohne Unlerschuift rech
Thae carfbcacs has

ban anlabiy
uwﬂma“lmlhw

kR avry aany Falks. ot %4 an

Nach DIN 50 914 is! dar Warkatod intzriaistalin besdndig
umwowumuw-maumq-nn Arrosiin

Mercury: No contaminatlon,
Hacro and Micro Testa /
Satisfactory

S4l bt tary § Lo corraeion imw,iuw
dia Lisferung den Anforderungen dey angefihnen

O

Isvechindlich,
M:rmwmhﬂlmlh%ﬂ:;lbw‘.
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CERTIFIED MATERIAL TEST RepoRY -
SS5C0ORMDER NO) o o

_SANDMEYER STEEL COMPANY
(Incorporated)

ONE SANDMEYER LANE e PHILADELPHIA, PA 13118-359g

O » www.SandmeyerSteel.com

Family Owned and Managed —
Making Stainless Steel and Nicke! Allo y Plate Products
: Since 1952 ‘

CERTIFICATE OF TEST

= WI OIIRTITY TuHaT Ty THEM LY3rx
AND TIETH TICIEIT RESU AR TN
THIZ 2 JI4TE ART Al
AurT Toan Tor PN ERTE
SANDMEYER STEEL COMPANY
CUSTOMER ORDER NO. © & 0 1. B TEELTI L S om0 L Z A IR T

QUALITY CONTROL DEPARTMENT

SADE: TTTE g SPECIFICATION: = 7770 Za.140 oo oo iiHEAT NO - TET

S LT L - et

. / -t AR s G TLoiTTogo 1z.p

1

HEAT NO.

HEAT NO.

HEVD3/02 RECORDS OF ALL TESTS ARE MAINTAINED AT SANDMEYER STEEL COMPANY

[o—



CERTIFIED MATERIAL TEST REPORT D s
SSC DRDER NO. ) )

SANDMEYER STEEL comMm PANY
; {Incorporated)

ONE SANDMEYER LANE » PHlLADELPHIA, PA 19118-—3598
BOO-523-368683 « FAX 21 5-877-1430 » www.SandmeyerSteel.cam

Family Owned and Managed —
Making Stainfess Steel and Nicke! Alloy Plate Products
. Since 1952 ‘ _

]
'

CERTIFICATE OF TEST

- L TTHE S LTMIT mh sy e o
= Tl -t CHEMITAL ANALY3IS
- 2T RIZI3uULT:E AT EARING
. S, T
d L ST seonnn TORRTIT AND
T LT s et eyl
iy Lhau [ r_"."‘..i‘:l:.n

CUSTOMER ORDERNO  © © ¢ - - e = AT T L2 SUEARNTT

o ] QUALITY CONTROL DEPARTMENT
iDATE: - - =

______ —— T e -

QADE TE T IR fSF’ECIFICATION ASME 2i-T3d 1720 10 D earNG S

eces | - B i _DESCRIPIION T e
A A s T e
: o AT : TiE

7o, goro

| | -

hY

| : o

OCTI6- 39 1004

;/\\

[ =

HEAT NO. Tiwld 2 Tensg  je = Eivna

REV03/02 RECORDS OF ALL TESTS ARE MAINTAINED AT SANDMEYER STEEL COMPANY




CERTIFIED MATERIAL TEST REPORT R

S5C ARCER N,

SANDMEYER STEEL COMPANY
: (Incorporated)

ONE =S;ﬂk‘Nl’_‘fMEYER LANE » PHILADELPHIA, PA 191168-359g
800‘523-3883 * FAX B15-B77-1430 www.SandmeyerSteel.cam

Family Owned and Managed —
Making Stainless Steel and Nickel Alloy Plate Products
' Since 1952

HILL
To CERTIFICATE OF TEST
- c=7 2
SANOMEYER STEEL COMPANY
‘:USTOMERORDERNO, R . TLeRT TR Sl L T s DT PRCRC I
.. . QUALITY CONTROL DEPARTMENT
JATE R
L LT B IS 6 omea LT T .
ADE: EE A B ‘SPECWICAT!ON B R T HEAT NO st
ees [ T e oescrierion 7 T
‘ -
\
HEAT NO.
HEAT NO.
e

HLvean? RECORDS OF ALL TESTS ARE MAINTAINED AT SANDMEYER STEEL COMPANY




CERTIFIED MATERIAL TEST REPORT I P
SE5C OHDER MOy o )

SANDMEYER STEEL COMPANY
i (incorporated)

ONE SANDMEYER LANE PHILADELPHIA, PA 1891168-359g
BOO-S23-3663 & FAX 21 S5-877-1430 » www. SandmeyerSteel.com

Family Owned and Managed —
Making Stainless Steel and Nickel Allo y Plate Products
‘ Since 1952

CERTIFICATE OF TEST

-, PT Mmoo mee e o s e e e wea

ool vno CIZInT I DA - LIEI VYA
AND MECTH AT TARING
PNOTHIE TIT oAaNn
TRYE OAZ ST

SANDMEYER STEEL COMPANY

USTOMER ORDEANG ~ 7 7220 T TARDOES CAATER S DAL UTY aizunie-

o QUALITY CONTROL DEPARTMENT
DATE: T T

—— _— S— T T T e — U — O

iADE: T 2T L0 SPECIFICATION: =5 1iE ZA~-31435 202 =+ HEAT NO - ST AL

t

—————— . - b

s L L T T T Tk o -
:/) i z - ) Soam L .- P
L TER UL oIcioomt - - -

=T - . oo "/

|
|
|
|
|

I

HEAT NO.

HEAT NO. : ; : : Eivnao Hardnaess

S 37 334 $5.853 8% IN z"| RE

HEVo02 RECORDS OF ALL TESTS ARE MAINTAINED AT SANDMEYER STEEL COMPANY




CERTIFIED MATERIAL TEST REPORT

(Incorporated)
ONE SANDMEYER LANE PHILADELPHIA, PA 19116-35898

HOOD-523-36863 » FAX 21 5-877-1430 www.SandmeyerSteal.com

Family Owned and Managed —
Making Stainless Steel and Nickel Alloy Plate Products
' Since 1952

CERTIFICATE OF TEST

SANDMEYER STEEL COMPANY

QUALITY CONTROL ODEPARTMENT
e e e T T T
SPECIFICATION Tothn Sl e = J:iEfAT NO B )
L DESCRIPTION o T
B as SoTiaTe
(" ‘ ‘
\

HEAT NO. ':'

HEAT NO. Tieid A

fii-voaso2 RECORDS OF ALL TESTS ARE MAINTAINED AT SANDMEYER STEEL COMPANY




CERTIFIED MATER!AL TEST REPORT Saia e
S50 OROER Ne I o

SANDMEYER STEEL cComMPANY
{Incorporated)

ONE SANDMEYER LANE o PHILADELPHIA, pPA 191168-3598
BO0O-523-3663 ¢« FAX 21 5-B77-1430 www.SendmeverSteel.com

Family Owned and Managed —
Making Stainless Steel and Nickel Alloy Plate Products
_ Since 1952

BiLL
ro
TeoThs NUFARITUR 1o =
TLOEDUTHGIET HISHWAY A
A S 05T

SANDMEYER STEEL COMPANY

JUSTOMER ORDER NG~ « 7 2 37 COTERTLTR - IRMIODR o eow aag
o QUALITY CONTROL DEPARTMENT
JATE: - )
R |SPECIFICATION  * 1707 Fa-24° o1 2o IHEATNO SR
o 7 orscapmion T
_. T ) e o .
O T)E I yog

C:'(:‘rjl(g“ )"‘-‘}/0?

Timio & Tensi a . . 5

HEAT NO. Tiwied 4 Tensiie Siopnd . ‘
—

R i ZZIT SL .04t = 3% 12 nE 83 i

¢ AEVG302 RECORDS OF ALL TESTS ARE MAINTAINED AT SANDMEYER STEEL COMPANY




06-12/20089 FRI 15:0]1 FAX

oossoos

03/31/2003 MON 21:04 FaX 847 455 0102 Castle Test Reports Woo1iso01
- P T —————
ABNAHMEPRUEFZEUGNIS CERYIFICAT DE CONTRO

(CERTIFICATE OF TESTS
CERT SERTIAL# 000382589

@ TALLEY METALS

A Carpenter Company

Talley Aeargly Ta(lmolr_)gy, Ing
F.O. box 2498

03/27/03
LUSTOMER / AESTELLER / CLIENT

Hareaviie, 5C 29551 1ol Bud 44Y /940 kax H43 445 546y

# THE RECORDING 6F FalL%E. Fletfrclovs o VRAUDULLCNT STATEACATE OFR ENTHIGSY M THLIC
HAY RE PUNISHED AS 4 FELORr umpen “ERExmL XTaTured EMCLUOAC FYDERayL raw.
CHAPTLR w7, =-

@ THE YALULS 840 OYHER TECHWICAL DATA KEPKESERT THE REEULTE pF AMALYSCS anp rEoTs NADE
OGN  SAHPLES COLLECYED pROMN twe TOTAL LOT. DAYCTMWA| PATA RECARDs CAN mE TRacep B
REFERENCE TO THE ZARPIMTER AROER WUREPS o

© MATER[4L Ii MANUFACTUNED FREE FRON MERCYURY. RADIUN aND Al pla TOURCE CQHTAHIMTWN.

« TUIE DOCUNQHT AHALL NaT M REFRODUCED. EXCEFPYT I FULL. WITHAUT 1y, W

OF CaRPEMTER rCAMNOLOLY CORPORAT Lan, € MRITIEn Comsewt

AEMEGO
smmrvnnnltmgymﬁm PAGE -

TALLEY METALS TECH, 1INC.

BoCURENT
TITLE 1z,

A.M. CASTLE & CO
3400 N _WOLF RD
FRANKLIN PARK ,IL 60131 ACCOUNTS PAYABLE
P. 0. BOX 2498
HARTSVILLE .SC 29551
[ CUBYonER oaDLR KO./BEOTELL -Ha, /H" DE doneanpg r CARPENTER MO . /MERKS -NR. /U~ BE LEFCRENCE 1HTEAHE7 DATEADATUA /LiaTe R;;cur/sgu;cnr/
01-76406 TLY352201 L1051s __J 03/27/03 2105.0

lEMThﬂmmER:MTQﬂiZ&N&/N“DECOUUE:

e N e

PRODUCT DESCRIPTION: TYPE 304-L0 ANNEALED COLD FINISH

150467

TN e L

SPECIFICATION: TALSE¥6§g4LEE}%7}%£§10/98} ‘/ o
KRs°5253 RE0427429) 0, ““tﬂlbgﬁzsw!-hnﬂmg./Qé?;j//
BMS 5647 REV H (07/ /02 ING T By »l‘ TS
ASTM-A182-02 (CHEM ONLY cHeesvl f.PﬁQ‘u__ﬂ
ASTM-A193-01B" (CL 1 EXCEPT PAR 6.3.1) T
A3TM-A276~02A7
ASTM-A314-97 REAPPROVEDézooz)
BASTM-2320-02 (EXCEPT PAR 4.3.1)
ASTM-A479-D22
ASTM-A484-00
ASTM-A580-98 [$TZES, -500" AND UNDER ONLY&
ASME-SA182 2001 EDITION-AQ? ADDENDA {CHEM ONLY
ASME-SA193 2001 EDITION (CL 1 EXCEPT PAR 6.3.1]
ABME-SA320 2001 EDITION (EXCEDPT PAR 4.3.1)
ASME-54479 2001 EDITIO
5-00-5-763A (02/7 /703)
' SIZE  2.000000 IN.( 50.80Q MM} RD  BAR
| PRIMARY HEAT CHEMISTRY:
C MN SI p S CR
0.022 1.74 0.25 0.020 0.023 18,29
NI MO cu co N
8.56 0.08 0.14 0.0& 0.062

+ ANNEALED MICROSTRUCTURE
PRECIPITATION éNETWORK)

THIE MATERIAL

REFERENCED ABOVE

, INTERGRANULAR CORROSION TESTED
FREE FROM CONTINUQUS GRAIN BOUNDARY CARBIDE

ONFORMS 'TO THE TECHNICAL

TO ASTM-AZ62, PRACTICE E - ACCEPTABLE.

REQUIREMENTS OF THE AMS SPECIFICATION

?g%S MATERIAL IS CAPABLFE OF CONFORMING TO THE TECHNICAL REQUIREMENTS OF ASTM z

ODERANIORRTAL WAS MANUFACTURED IN ACCORDANCE WITH CARPENTER SPEC ¥
OPERATIONS QUALITY PROGRAM MANUAL REVYSLON 32° BArSARSENTER SPECIALTY ALLOvs

PISCS MACROETCHED AND APPROVED
HARDNESS AS SHIPPED, HB -

GRAIN SIZE PER ASTM El112: g

185 (MIDRADIUS)

CONTINUED ON NEXT PAGE



Vos L cuuy FRL 15:02 FAX hood o008

03/31/2003 MON 21:05 FAX 847 455 8102 Castle Test Reporrs dooz/01
(CERTIFICATE OF TESTS ABNAHMEPRUREFZEUGNIS CERTIFICAT DE CONTRO
CERT SERIAL# 000382589 @ TNE RECARDING OF FALZE, FICTICIqUS ax FRAUDULERT STaAYEREMTS DRW o
MAY LS PUMIIAED A3 A FELONY UNDER FLOEAAL 1ATUTES pot o rns ang.:,_""[u:':”,-ﬁ.“t_i-""f:rr

ohogtARMLLE COLLECTED FRON THR TOTAL LOT. ANICIHAL DAps, RECOROS AW oE ijacyy av

A Carpenter Company REFTALNEG To tad Ca®eGNTRA wRBCR NURRCR,

® MATTRIAL 19 HAMUFACTURED FXKL FROM KERCURY, Raoium awg ALPHA SDURCE CAMTANINATION.

TALLEY METALS | &5
9 THE VALUCS 4ND OTUER TECHMICAL DATA REPRETENT T AESULTE OF amaivses aup TEXPZ MAGE

© YHIS pDocunedT shald KoT ag REPRODUCED, £XeLeF [u L. WITUeut THE e oNE
Falley Mewis Technolagy, Ine. DF CARPENTER TECHNTLOGT CORPOKATION. HALTTEN  COMEaN

PO Buyx 3498
Hartywille. SC 29551 Tef, 843,335.7540 (ax. 843 3356445

03/27/03
gugmmé&wﬁmm&mﬁm SELLER/ VERKALUFER/ VENDEUK PAGE -

A.M. CASTLE & CO TALLEY METALS TECH, INC.
ggAgKgIEO%ERKRD IL 60131 ACCOUNTS PAYABLE
! P. 0. BOX 2498
HARTSVILLE +SC 29551
i CUSTAHCR OROCE MQ.FACSYCLL - M@ _s4* nC CORMANDL CANPENTES WI. WERLEO-RR. s8% 0L ACCRONCL IHTENNC r_bl"l:lhlmﬂ/p‘j’{ Tuﬁ[llrt’n“[fﬂfll
0i-78408 TLY3522(_J_1 L1a515 03/27/03 2105.0
HEAT NUMBER / SCHMELZE-NH 7 N DK COULEE - 150467
YTIELD STRENGTH {(0.20 %& KSI(MPA) 47.9{ 330}
TENSILE STRENGTH, K3I(MPA) El.g 627
ELONGATION IN 2.00 /% 2.
REDUCTION OF ARFA, % 75.0

WE HEREBY CERTIFY THAT THE ABQVE TEST DATa ARE IN ACCORDANCE WITH THE
PURCHASE ORDER AND SPECIFICATION REQUIREMENTS,

STEPHANIE E. MCCULLUM

8UALI'I‘Y ASSURANCE ENGINEER

ARPENTER TECHNOLOGY CORPORATION
14844 caASTLE 3304-97
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LTV
| COPPERWELD

PO ger 8
LTV COPPERWELD MECHANICAL R
GROUP 9TAINLESS e
ELIZAB?!TH‘I‘OHN, KY 42720
Telephone (888)85
TWBULAR PRODUCTS FAX (888)855-
MATERIAL TEST REPORT

P—

5 OCPYE - 35y 267

SPECIRICATION

_ RTINSty
191066
CUSTOMER ORDFER
ASTM AZ249/A2649
ASTM A249 o)

60-035879
ASTM A554 g9g
HEAT NQ.

ASTM A269 D)
ASME SA249 0]
CRADE SIZED.D ¢ WALL QUANTITY
p I
COKDITIGN
TW STNLS

TUBE AVG. WALL B

RIGHT ANNEAL

(630)739-6783

731741

PART NQO.

-5.0658490

2

() 4 4
S# 00001947
50047818

- MECHARNICAL PRQPERTIES o
HEAT NO LOAD NO. [ YIELD TENSILEPSU | ELONG = | RED HARDHESS
v st AREA % HHN  ROCKWELL
2 O ]
73174 T3122340 46120 92320 65

Flenge Tey(

© OTIER TESTING

Reverse Berad
Reverse Flaaening

THIS TEST REFO

NGT
SWORN AND SUBSCRIBED BEFORE ME
THIS DAY Or
R . e
MATERIAL PRODUCED TO THE SPEC]FICAT‘ION(S) SHOWN ABOVE. NO
ADDITIONAL SPEC]FTCAT!ON{S) IS IMPLIED OR WARMNT'ED.

L%“%#B«M hoian '

'57'0;2%5’,%{ {io

[eES—
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2 .
70, @67 g £
L’[‘V LTV COPPERWELD MECHANICAL 9
GROUP STAINLESS
COPPERWELD ELIZABETHTONN, KY 42701
Telephone (888)855-8823
TUBULAR PRODUCTS m PAX (8BB)855-9123
TERIAL TEST REPORT 1885135
. [ SPCCITICATION U
_ vV | CHICAGO TUBE & IRON CG. ASTM A249/A269
Yl - 5 | 2531 WEST 48TH STREET ASTM A249% 01
_ o | CHICAGO IL 60632 ASTM A269 01 cCzr77
2 573 v ! ASME SA24% 01 -
- : ASTM AS54 98 FRAX: (773)523-137%
GRADE SIZE(D.D « WALLy QUANTITY SHIPPED DATE
TP3I04/TP304Ll_ 1.000 x 065 95] LB 150 .24 PT 04/10/903 04/10/01
CONDITION PART NO. S# 00001883
LW STNLS TUBE AVG. WALL BRIGHT ANNEAL CK0193 50037281
HEAT NO CHEMICAL ANALYSIS GRAIN
C Mn 4 s s Ni Ci M Cu Al N OTHER SIZE
1 ] r 0
898613 -018/1.800] .029 .o1c0| .530 8.310(18.170| .410 | .460 L0650
7 00
00000 i
MECHANICAL PROPERTIES
HEAT NO LOAD NG, | VIELD TENSILEPSI | ELONG % | RCD HARDNESS IMPACT
Psi AREA % BHN  ROCKWELL | FT. Las
2.0" RB
8985113 T3007349) 49640 98850 61 87 *
UTHER TESTING
Flaage Tem Flancoiag Tesi T Reverse Bend Air Under Water ¢PSI)
QK OK OK .
Flare Teat Reverse Flattening T Eddy Current Hypdeo (PSD
OK OK 0K
FRIATMRG — —
HEATRO: y )
stmMnmhﬂmm
x .lud.ﬂlt\nornyodnlpo:imlm
hich iy i a0 aenbiers wemperaure in s peodduct o
Facilicy. wwwmmw»mmnm
producy.
wcwmmumm-«umo{
Femumwmbmcu,s.clunAkAudlm.
W 7 BLH f This IEST REFORT NOTAEYZED WHEN REGUTEDS
SWORN AND SURSCRIBED BEFORE ME
THIS DAY OF
NOTARY PUBLIC
Brent Technician
MATERIAL PRODUCED TO THE SPECTFICATION(S) SHOWN ABOVE. NO
ADDITIONAL SPECIFICATION(S) IS IMPLIED OR WARRANTED.




CERTIFIED MATERIAL TEST REPORT

S5C OR0ER O,

SANDMEYER STEEL COMPANY

(Incorporated)
ONE SANDMEYER LANE e PH!LADELPHIA. P A

18941 E5-3590g

BOD-523-3663 » FAX 215-877-1430 www.SendmeyerSteel.com

Family Owned and Manageq —
Making Stainless Steel and Nicke! Allo y Plate Products
Since 1952

CERTIFICATE OF TEST

NI 51Y313
2 SERING
AND

TUREn

CUSTOMER ORDER NG, &7 3= 37 FERANTY

DATE: AR

-_— o —_—
]SPEC!FICATION 3

T _DESCRIPTION T T T T
N e o 7/’5“-,).;”3) FLATE Mo Tilrs

Tl COGyT o L f

e 0TI Y s, i90 |

i

BNy < |

HEAT NO. Tieid Hardness
T As 71
=l * r X SECREES ¢ MINTOUM
CZOLED 3V onis
IZTA IHED

HEVOID2 RECORDS OF AlL TESTS ARE MAINTAINED AT SANDMEYER STEEL COMPANY




g L7035 1622

DAy

CERTIFICAT DE RECEPTION
3-1-B - EN 10204: 1991+ A1:1997

Prudential Stainless ipe Joanne Smith-TEK MIDREST I =
L’__—"
208 /X2
f
DMV STAINLESS France RS TRETR; B P)E~-
8P 10 .21050 M"“b'i".g.:;;;.y; 0291371
rl.daln:i‘:':-::ﬁs-‘z::éd‘;r‘-::ddﬂ.u- J SO
INSPECTION CERTIFICATE Page: 1 / 2
ABNAHM EPRUEFZEUGNIS

" PURCHASER/ Besteller /Clwnt: ™

- PRUDENTIAL STAINLESS PIPE CORP,

. CUSTOMER'S ORDER Ko { Kundanbesteliny / N* Commands clont o Forres
DMV ORDER No / Wm.um_us_n_g!_ﬂ‘ C_ommandc ONY: ) 204{273&0 _ .
Product : Seamless Pipes Hod finished Annealed Pickied Passhvated
Lrranguin: Nathlose Stahirohre Warmngefertig Abgeschreckt Gebeltz
Type de Prodids - Tubes sans soudure Rinis & chaud Hypertranpés Décapds Passivds

i Qrade(s) ant Specification(s) / Stahisrte end Sefa rvorschritea / Naonce(t) ef spicificossnfs) :

MTIHLMT304 VALIMA,
ASTMAS11/96
Marking of tha product/ Kesozskchuung / Marguage:

SUPREME -SEAMLESS. 6,000 OD X 0.250 WT ASTM A 511 - MTI04L/304 -

HEAT NUMBER : 413340 . 204727350 - A AND P - EENGTH %%%% FT -

Supplementary requiremants / Zosktic Anfordarumpen / Preteriptions supplimoncaices:

Size Tolerances f Tolleranze / Tolénces Dimensionncllcs: according to ASTM AS1156 AW TABLE 4

P No  Weight Tonl Leagth

oD W T MG Lot " Max Lengeh
10 1454 K¢ 62482 m 15240 mm 35 mm 19 mx 472 mm
i (S205ASLhe 20499 B 6.000 * 920° . LHR HBR
Chemical Aralysi { Chembche Tam tog / Carmesérk i e Chimige s : 1y
h"""“'flﬁmﬁmclmgun!ﬂdw-ﬁn ¢ Becvic/ Liwrerhd ( Budrigie + AOD or VOD
Heat Mo I Schemetzan Ny /I Coule - 412340
R 2SN o T s
Min 800 1400
Max 0.035 2,00 0.040 0.030 1.00 11.00 20.00 } e
HasThchm oz wiCoslia 0.010 166 0027 0260 039 1007 18.20 . .
Product ~ 1| 5018 164 00 7 0310 1001018375 _ o
Machiviical and Metlurgical Frogw res IMechnlnhe wnd Molalarglsch e Komsmarie 1 Coractérkedpect Whcasiqac o Mdiwyqur
I TeeBuha —
TENSILE TEST 20 °C Y302%(PY) T. 8§ P31} Elongation (1~
Loag fon tiglait Rpolve Am A%
Frachen Ae 0%
. Long Pequit amerm - Min 30000 Min 75000 i 35
- 1985 Resibs:  4p90) 82184 531
! HARDNESS TEST/ HAERTE / DULETE
i J98s Requirenants . <w90HAR 84
FE .k . S e _ \
-
!
l_ -
TEK MIDWEST PO# - BO815 PSP# - 717484

e A k2T



